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Combination of two sets of Variable Displacement
Vane Pumps, drive by one set of motor.
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The oil exhalation of two sets of Variable Displacement, Vane Pumps offers individual
oil circuits to drive an activator. In addition to driving the same activator, the special
feature is to drive two sets of Variable Displacement, Vane Pumps at the same axis
to save space, and to get the high and low pressure within the same circuit.

A YEIEEX 55/ MODEL NUMBER DESIGNATON

Pumps

VTCD -F 3030 -AK
ystg ZEST ot B BNRERE
g'ﬁgﬁﬁlﬁ% Mounting Delivery Capacity Range Of Pressure
Type L/min Adjustment(kgf/cm?)
P A2:15~70
Flange Type 2020,2626,3030,4040
VTCD o 5430(20~40), A3:70~105
A B 7030(20~40), _
Foot Type 8630(20~40) A4:105~140
e HI4 a2k /SPECIFICATION
} B=EN e BRERY LERE g8
uiﬁ (515) Output Flow Ports size Speed Weight(kg)
SRS Max | AT 3.5kg/cm? g e =
Model Pressure 1800 r.p.m H0 AO B8 |26 as | WE ‘
2 L/min . Foot Flange
kg/cm Out In Dr |Min|Max | Type Type
VTCD-2020 140 20+20
VTCD-2626 140 26+26
1/2” 3/4” 900 26 23
VTCD-3030 140 30+30
VTCD-4040 105 40+40 3/8” 1800
VTCD-5430(40)| 105 54+30(40)
VTCD-7030(40) 105 70+30(40) |3/4”(1/2"|1"|3/4” 800 47 39
VTCD-8630(40) 105 86+30(40)
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VTCD-2020,2626,3030,4040
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VTCD-3030/4040 #4325

Z=/EZ/PARTS LIST

IEIS| RE LS MEE IEIS] PSS 2 MEE
Item Description Qty Remarks ltem Description Q'ty Remarks
= ; ; ZERDEE A
1 |#0¥R/Retainer ring 2 R-42 32 Spool \;alve seat 2
RO ZERI5H
2 1)\&h3BE1/0il seal 2 |TC4-22x42x11| 33 Spool valve 2
: e ZTRIE8
3 |ZRAZAES/Pump Body | 2 34 |Pressure adj. body 2
HIEAIN A
4 [PRRPITRER 2 M5x 8 35 |0 AUEB/O ring 6 P-5
Flat hexagonal screw
I IR VAN AEL S
5 Flat hexagona| screw 2 M10>1.5%12 36 Countersink hex-screw 8 M5>0.8%30
AN EDIBELEG o
6 Cour/1tersink hex-screw| 8 M6 x1.0X20 37 |0 #IR/Oring P-10
7 |F&(BI=/Side cover | 2 38 |ZERIEMAEZEGE/ Plug | 2
8 |O AUIB/O ring 2 P-20 39 |E{TIHE/Locking pin 10 4x8
9 |0 AYIEB/O ring 4 P-5 40 (877803 /Dry bearings| 4 CB-2225
10 Mfg O AIRER 2 41 BRI 2
Piston Plug Front port plate
11 |38Z/Spring 2 1.4X8X%X26 42 B /J)Ir/Cam ring 2
=] N
12 Bala;wcing Spool 2 43 |k B/ Woodruff key 1 3/16X7/8
13 |O #U3%/0 ring 2 P-14 44 |)\#psE</Rotor 1
14 AR SIREME/Ad). bolt | 2 | M16xXP1.0x36| 45 |EH/Vane 26 | 1.6%X9.65%x22
TN
15 |FHZ2RM8/Screw nut 2 M16%x1.0 46 BTN 2
Rear port plate
16 |2 =/ Black Lid 2 47 |BRRE(STR) 2 |56.6x52.2x1.5
Teflon O ring
RE/BE BHEEERR)
17 zl'raffilc Slldlng shaft 2 48 Teflon O ring 2 36.3%31.9x1.5
18 |ifit& O AUIRZE/O ring 2 49 |0 #UIZ/0O ring 2 S-53
19 |O AYIB/O ring 2 P-22 50 |O #UIR/O ring 2 S-32
20 |0 2UIR/0 ring 8 P-6 51 |O #IR/Oring 2 G-85
FmEf= 5
21 Co/ntrol flow side cover 2 52 |BRERE/Plug 4 1/16
Eg VAN ?il\/\ —-—
2p [RERPI/ IR 2 |M12x1.75%25 | 53 |emsis3/Rear cover | 1
Flat hexagonal screw
RS EDBEL e =/
23 Couﬁtersink hex-screw| & M6 > 1.0%35 54 |0 2IR/O ring 2 AS-137
= TNEBERIR R
24 (4R18/Screw nut 2 M12x1.75 55 Countersink hex-screw 12 | M10x1.5X30
o BEBIER
25 |i&i8/Screw nut 2 M8x1.25 56 Rear cover plate 1
OB B IR UAV=EDARELES
26 Flat hexagona| screw 2 M8x1.25%35 57 Countersink hex-screw 4 M6>1.0x30
BEFEG \
27 Spring washer 2 M8 58 |I\\&fEE =< /Rotor 1
TBEBRE -
28 Hexagon head bolt plugs| 2 59 |{&Z/Rear cover 1
29 | Z=f8%%/ Plug 2 60 |$3h%/ Brand plate 1
30 |O AUIR/0 ring 2 P-14 61 |55Z%]/ Motor nails 3
31 |38Z/Spring 2 |3.5x15.5%x38.5
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VTCD-70+30 # B3R5l =Z{4ZR/PARTS LIST

=S NE gE PyEE 188 IS 2 MyEE
ltem Description Qty Remarks ltem Description Q'ty Remarks
1 |#0I%/Retainer ring 1 R-52 31 |2 REEREZETE/ Plug 1
2 |IMEwHmET/Oil seal 1 | TC4-32%x52%9 | 32 |Efizi&/Locking pin 5 6x12
3 |REBAEL/Pump Body | 1 33 |#zT\#5/Dry bearings | 1 CB-3230
- BIDAR
4 |IE=/ Snsp cap 1 34 Froni port plate 1
5 |0€18/Screw nut 1 M20xP1.5 | 35 |*Zi#/Keyway 1 4.76x35
6 |0 #UIR/O ring 1 P-18 36 |I\#hEE<-/Rotor 1
7 |AEIRE/Adjust bolt | 1 |M20x1.5%40.5 | 37 |E/JE8/Cam ring 1
8 |0 AIR/O ring 2 G-35 38 [EF/Vane 13 | 2X12.5%32
Traffic sliding shaft Rear port plate
[ - . R CAN=T
11 |O #UIR/O ring 2 P-9 41 |#E/Spring 1 [3.5%X15.5%35.5
=/ & O AIRE
12 |O #U%/Oring 2 pP-7 42 \gicton Plug 1
EEI:EELQ\U% 7 /7RI = /]
13 Co/ntrol flow side cover 1 43 |FE1fAI==/Side cover 1
T TSR IR HEIBN7 BRI
14 \Countersink hex-screw| 3 | M10X1.5X30 | 44 |Fj5¢ hexagonal screw 1 | M10X1.5X16
= i HBM AR 5
15 GEERIZ/ Adjust bolt | 1 | M16x2.0%40 | 45 |Fiarhayxagonal screw | 1 | MSX8-FEGE
o T SR IR
16 |iR18/Screw nut 1 M16x%2.0 46 Couﬁtersink hex-screw | 4 | M10x1.5x30
17 |iRi8/Screw nut 1] Mex125 |47 [BERR(EITE) 1 |54.1x47.3%15
Teflon O ring
18 3%?%5] Spfing 48 ﬁk%% (%ﬁ}%fg) BX 8%1.
washer 1 M8 Teflon O ring 1 |76.6X69.8%X1.5
OB BRI =~
19 P7 R 1 | M8x1.25%35 | 49 |0 BUEE/O ring 1 AS-135
Flat hexagonal screw
JAZERIRE = i
20 Hexagon head bOlt plUgS 1 50 O ﬂ}&/O rlng 1 AS'149
21 |ZERIZETE/ Plug 1 51 |0 #Y=/O ring 1 G-120
NIRRT =/ i
22 Cour/1tersink hex-screw| 1 | M10X1.5X40 52 |0 #Y=/O ring 1 2115
23 |0 #UIB/0 ring 1 P-14 53 |#zT\#5/Dry bearings | 1 CB-3230
24 |8E/Spring 1 13.0%14.5%39.3| 54 |0 #IR/O ring 2 P-7
LT R B g
25 Spool \;alve seat 1 55 |H#RZESE/Plug 2 1/16
Z TR o
26 Pressure adj. body 1 56 |%=/Rear cover 1
=/ i S EREELE
27 |0 #U3%/O ring 3 P-5 57 Cour/1tersink hex-screw | 4 | M14%2.0x40
RN EREEL .-
28 Cour/1tersink hex-screw| 4 M5x0.8x30 | 58 |O A#UIZ/O ring 2 AS-154
TR B ;
29 Spool \;alve seat 1 59 |2/ Plate 1
= i T SR IR
30 |O #U3R/O ring 1 P-10 60 Couﬁtersink hex-screw | 4 | M8%1.25X25
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VTCD-70+30 €5 R 5l Z{+ZK/PARTS LIST

158 S s PoEE 158 S £ BiEE
ltem Description Q'ty Remarks ltem Description Q'ty Remarks
61 |0IB/Retainer ring 1 R-42 90 |Z=RIZEME/ Plug 1
62 |I)&m;HB3T/Oil seal 1 |TC4-22%x42x11| 91 |O AUIR/O ring 1 P-14
63 |RBAEL/Pump Body | 1 92 |#E/Spring 1 |3.5%15.5%38.5
o | EEE ] o3 [EXT B ]
Balancing Spool Spool valve seat
o I E=PaNCENEY
65 [#z/Spring 1| 14x8x26 |94 gpﬂﬁ\glfﬂg 1
o6 |18 O EIEE ] e 1
Piston Plug Pressure adj. body
67 |0 A#UIR/O ring 1 P-20 96 |O #U3R/O ring 3 P-5
7 /&7/18I1 = /< ﬁ%:ﬂﬂiﬁ@%%ﬂ
68 | & RIZ/Side cover | 1 97 |cguntersink hex-screw | 4 | M5%0.8x30
08 P37 PRI 1 oy
69 |Fiat hexagonal screw M5x8 98 |0 BIR/O ring 1 P-10
BN AR . _
70 |Flat hexagonal screw | 1 | M10X1.5x12 | 99 |22 A%/ Plug | 1
ﬁ%ﬂgﬁﬂ%m = = i _
71 |countersink hex-screw| 4 | M6x1.0x20 100 |#2T\#5/Dry bearings | 2 CB-2225
=/ i BIDAR
72 |O #IZ/0O ring 1 P-14 101 Fronft port plate 1
73 [FARIRSIRZ/A. bolt | 1 | M16XP1.0x36 | 102 |E7Jiz/Cam ring 1
74 FHERIB/Screw nut 1 M16%1.0 |103 | BE#/Woodruff key 1 3/16x7/8
75 |2Z/ Black Lid 1 104 |I1\&h#5 5 /Shaft Rotor 1
AVEDREEL A .
76 |countersink hex-screw| 4 | M10x1.5x30 | 105|EF/Vane 13 | 1.6X9.65x22
NI}
77 @f‘f@fﬁding shaft 1 106 |40 714 Rear port plate| 1
. - ) E=mBE(SITR)
78 |imE O AIREE/O ring 1 107 Teflon O ring 1 |56.6%X52.2%1.5
=y HarE(STR)
79 |0 BUB/O ring 2 P-5 108 [ Tefion O ring 1 [36.3x31.9x1.5
80 |O AUIR/0 ring 1 p-22 109 |O AUI%/0 ring 1 S-53
81 |0 #UIR/O ring 2 P-6 110 |O #UIR/O ring 1 S-32
FMERE @/ i
82 |Control flow side cover| 11110 2IR/O ring 1 G-85
EE VAN ga\/v\ . . .
g3 | P VR 1 | M12x1.75x25 | 112 |52 fizi8/Locking pin 5 4x8
Flat hexagonal screw
A EEEL @/ i
84 [Countersink hex-screw| 4 | M6x1.0x35 | 113]0 BAR/O ring 2 P-6
85 |iZ1E/Screw nut 1 M12x1.75 | 114 |83 Eg8/Plug 2 1/16
86 |[IZME/Screw nut 1 M8 Xx1.25 115 |{4Z/Rear cover 1
FERM IR RP——
87 Flat hexagona| screw 1 M8x1.25X35 | 116 Couﬁteféink hex-screw 4 M10x1.5x30
BEEG N
88 Sp%ng washer 1 M8 117 |$8h&/ Brand plate 1
TVBEBIR - .
go [/ VBERIME 1 118 | 55257/ Motor nails 3

Hexagon head bolt plugs
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